



PHARMACY SERVICES

2020 Notice of Formulary Changes

We review changes to our covered-drug lists on an annual basis. Coverage will change for some drugs in 2020. The list below contains drugs that are changing and alternatives that may work. We encourage you to talk to your doctor about your treatment options. Coverage of alternatives will vary. Please visit our website or contact Customer Service at the number listed on the back of your member ID card for more information about specific medication coverage.

This list does not replace the full covered-drug list or drug coverage shown in the online search tool. Use our searchable formulary tool ("Find Medicines," available on our website) or call Customer Service for full information.

Removed from the 2020 formulary

Drug	Alternatives
PENICILLIN GK INJ 5MU	penicillin G potassium injection 20000000unit
NAFCILLIN INJ 1GM/50ML	nafcillin injection (1g, 2g, 10g)
NAFCILLIN INJ 2GM/100	nafcillin injection (1g, 2g, 10g)
BACTOCILL INJ DEX 1GM	Bactocill injection in dextrose 2g/50ml
AMP-SULBACTA INJ 1.5GM	ampicillin/sulbactam injection 3g
AMP-SULBACTA INJ 1-0.5GM	ampicillin/sulbactam injection 3g
AMP-SULBACTA INJ 3GM	ampicillin/sulbactam injection 3g
AMP-SULBACTA INJ 10-5GM	ampicillin/sulbactam injection 3g
AMP-SULBACTA INJ 15GM	ampicillin/sulbactam injection 3g
CEFAZOLIN INJ 20GM	cefazolin injection (500mg, 1g, 10g)
CEFAZOLIN INJ 100GM	cefazolin injection (500mg, 1g, 10g)
CEFAZOLIN INJ 1GM/50ML	cefazolin injection (500mg, 1g, 10g)
CEFOTETAN INJ 10G	cefotetan injection (1g, 2g)
CEFOTET/DEX INJ 1-3.58%	cefotetan injection (1g, 2g)
CEFOTET/DEX INJ 2-2.08%	cefotetan injection (1g, 2g)
CEFOXITIN INJ 1GM	cefoxitin injecton 1g
CEFOXITIN INJ 2GM	cefoxitin injecton 2g
SUPRAX CAP 400MG	cefixime capsule 400mg
ERYPED SUS 400/5ML	erythromycin ethylsuccinate suspension 400mg/5ml
LEVOFLOX/D5W INJ 250/50ML	levofloxacin in D5W injection (500mg/100ml, 750mg/150mg)
GENTAMICIN INJ 10MG/ML	gentamicin injection 40mg/ml
ISONIAZID INJ 100MG/ML	Please check with your doctor. Alternatives may include: isoniazid syrup 50mg/5ml, tablet (100mg, 300mg)
FLUCONAZOLE/ INJ NACL 100	fluconazole in NaCl 0.9% injection (200mg/100ml, 400mg/200ml)
RESCRIPTOR TAB 100 MG	Rescriptor tablet 200mg
SUSTIVA TAB 600MG	efavirenz tablet 600mg
VIRAMUNE SUS 50MG/5ML	nevirapine suspension 50mg/5ml
CIDOFOVIR INJ 75MG/ML	ganciclovir injection 500mg, valganciclovir tablet 450mg
PEGASYS INJ PROCLICK	Pegasys prefilled syringe for injection 180mcg/0.5ml, Pegasys ProClick auto injector solution for injection 180mcg/0.5ml
MODERIBA PAK 1200/DAY	Ribasphere RibaPak tablet 1200mg Dose Pack
TECHNIVIE TAB	Eplclusa tablet 400-100mg, Harvoni tablet 90-400mg, ledipasvir/sofosbuvir tablet 90-400mg, sofosbuvir/velpatasvir tablet 400-100mg, Vosevi tablet 400-100-100mg
ALBENZA TAB 200MG	albendazole tablet 200mg
BILTRICIDE TAB 600MG	praziquantel tablet 600mg
BACIIM INJ 50000UNT	Please check with your doctor.
BACITRACIN INJ 50000UNT	Please check with your doctor.
DORIPENEM INJ 250MG	ertapenem injection 1g, imipenem/cilastatin injection (250mg, 500mg), meropenem injection (500mg, 1g)
DORIPENEM INJ 500MG	ertapenem injection 1g, imipenem/cilastatin injection (250mg, 500mg), meropenem injection (500mg, 1g)
INVANZ INJ 1GM	ertapenem injection 1g
MEROP/NACL INJ 500/50ML	meropenem injection (500mg, 1g)

CHLORAMPHEN INJ 1GM	Please check with your doctor.
LINCOMYCIN INJ 300MG/ML	Please check with your doctor.
SMZ-TMP INJ 400-80/5	Please check with your doctor. Alternatives may include: sulfamethoxazole/trimethoprim suspension 200-40mg/5ml, tablet (400-80mg, 800-160mg)
BUSULFAN INJ 6MG/ML	Please check with your doctor.
CARBOPLATIN INJ 50MG/5ML	Please check with your doctor.
CARBOPLATIN INJ 150/15ML	Please check with your doctor.
CARBOPLATIN INJ 450/45ML	Please check with your doctor.
CARBOPLATIN INJ 600/60ML	Please check with your doctor.
CISPLATIN INJ 50/50ML	Please check with your doctor.
CISPLATIN INJ 100MG	Please check with your doctor.
CISPLATIN INJ 200MG	Please check with your doctor.
OXALIPLATIN INJ 50/10ML	Please check with your doctor.
OXALIPLATIN INJ 100MG	Please check with your doctor.
OXALIPLATIN SOL 100MG	Please check with your doctor.
OXALIPLATIN INJ 50MG	Please check with your doctor.
THIOTEPA INJ 15MG	Please check with your doctor.
IFOSFAMIDE INJ 1GM/20ML	Please check with your doctor.
IFOSFAMIDE INJ 3GM/60ML	Please check with your doctor.
IFOSFAMIDE INJ 1GM	Please check with your doctor.
IFOSFAMIDE INJ 3GM	Please check with your doctor.
MUSTARGEN INJ 10MG	Please check with your doctor.
MELPHALAN INJ 50MG	Evomela injection 50mg
BICNU INJ 100MG	Please check with your doctor.
CARMUSTINE INJ 100MG	Please check with your doctor.
BLEO 15K INJ	bleomycin injection (15unit, 30unit)
COSMEGEN INJ 0.5MG	Please check with your doctor.
DACTINOMYCIN INJ 0.5MG	Please check with your doctor.
DAUNORUBICIN INJ 20MG/4ML	Please check with your doctor.
DAUNORUBICIN INJ 5MG/ML	Please check with your doctor.
DAUNORUBICIN INJ 50MG	Please check with your doctor.
ADRIAMYCIN INJ 10MG	Please check with your doctor.
ADRIAMYCIN INJ 200MG	Please check with your doctor.
ADRIAMYCIN INJ 20MG	Please check with your doctor.
ADRIAMYCIN INJ 50MG	Please check with your doctor.
DOXORUBICIN INJ 10/5ML	Please check with your doctor.
DOXORUBICIN INJ 10MG	Please check with your doctor.
DOXORUBICIN INJ 10MG/5ML	Please check with your doctor.
DOXORUBICIN INJ 150/75ML	Please check with your doctor.
DOXORUBICIN INJ 20/10ML	Please check with your doctor.
DOXORUBICIN INJ 200/100	Please check with your doctor.
DOXORUBICIN INJ 200MG	Please check with your doctor.
DOXORUBICIN INJ 2MG/ML	Please check with your doctor.
DOXORUBICIN INJ 50/25ML	Please check with your doctor.
DOXORUBICIN INJ 50MG	Please check with your doctor.
LIPODOX 50 INJ 2MG/ML	Please check with your doctor.
EPIRUBICIN INJ 50/25ML	Please check with your doctor.

EPIRUBICIN INJ 200MG	Please check with your doctor.
IDARUBICIN INJ 5MG/5ML	Please check with your doctor.
IDARUBICIN INJ 10/10ML	Please check with your doctor.
IDARUBICIN INJ 20/20ML	Please check with your doctor.
MITOMYCIN INJ 5MG	Please check with your doctor.
MUTAMYCIN INJ 5MG	Please check with your doctor.
MITOMYCIN INJ 20MG	Please check with your doctor.
MUTAMYCIN INJ 20MG	Please check with your doctor.
MITOMYCIN INJ 40MG	Please check with your doctor.
MUTAMYCIN INJ 40MG	Please check with your doctor.
MITOXANTRON INJ 2MG/ML	Please check with your doctor.
ERWINAZE INJ 10000UNT	Oncaspar injection 750unit/ml
AZACITIDINE INJ 100MG	Please check with your doctor.
CLOFARABINE INJ 20/20ML	Please check with your doctor.
DECITABINE INJ 50MG	Please check with your doctor.
FLUDARABINE INJ 50MG/2ML	Please check with your doctor.
FLUDARABINE INJ 50MG	Please check with your doctor.
GEMCITABINE INJ 200MG	Please check with your doctor.
GEMCITABINE INJ 1GM	Please check with your doctor.
GEMCITABINE INJ 2GM	Please check with your doctor.
HERCEPTIN INJ 440MG	Herceptin injection 150mg
FARESTON TAB 60MG	toremifene citrate tablet 60mg
HYDROXY CAPR INJ 1.25/5ML	Please check with your doctor.
ZYTIGA TAB 250MG	abiraterone tablet 250mg
DOCETAXEL INJ 20MG/ML	Please check with your doctor.
DOCETAXEL INJ 80MG/4ML	Please check with your doctor.
DOCETAXEL INJ 160/8ML	Please check with your doctor.
DOCETAXEL INJ 200/10	Please check with your doctor.
DOCETAXEL INJ 20MG/2ML	Please check with your doctor.
DOCETAXEL INJ 80MG/8ML	Please check with your doctor.
DOCETAXEL INJ 160/16ML	Please check with your doctor.
ETOPOSIDE INJ 100/5ML	Etopophos injection 100mg
ETOPOSIDE INJ 20MG/ML	Etopophos injection 100mg
TOPOSAR INJ 100/5ML	Etopophos injection 100mg
ETOPOSIDE INJ 500/25ML	Etopophos injection 100mg
TOPOSAR INJ 500/25ML	Etopophos injection 100mg
ETOPOSIDE INJ 1GM/50ML	Etopophos injection 100mg
TOPOSAR INJ 1GM/50ML	Etopophos injection 100mg
PACLITAXEL INJ 30MG/5ML	Please check with your doctor.
PACLITAXEL INJ 100MG	Please check with your doctor.
PACLITAXEL INJ 150/25ML	Please check with your doctor.
PACLITAXEL INJ 300/50ML	Please check with your doctor.
VINORELBINE INJ 10MG/ML	Please check with your doctor.
VINORELBINE INJ 50MG/5ML	Please check with your doctor.
ISTODAX OVR INJ 10MG	Please check with your doctor.
ROMIDEPSIN INJ 10MG	Please check with your doctor.
BRAFTOVI CAP 50MG	Please check with your doctor. Alternatives may include: Braftovi capsule 75mg

TEMSIROLIMUS SOL 25MG/ML	Please check with your doctor.
TORISEL SOL 25MG/ML	Please check with your doctor.
TARCEVA TAB 25MG	erlotinib tablet 25mg
TARCEVA TAB 100MG	erlotinib tablet 100mg
TARCEVA TAB 150MG	erlotinib tablet 150mg
IRINOTECAN INJ 40MG/2ML	Please check with your doctor.
IRINOTECAN INJ 100/5ML	Please check with your doctor.
IRINOTECAN INJ 500MG/25	Please check with your doctor.
TOPOTECAN INJ 4MG/4ML	Please check with your doctor.
TOPOTECAN INJ 4MG	Please check with your doctor.
DACARBAZINE INJ 100MG	Please check with your doctor.
DACARBAZINE INJ 200MG	Please check with your doctor.
LEUCOVOR CA INJ 50MG	Please check with your doctor.
LEUCOVOR CA INJ 100MG	Please check with your doctor.
LEUCOVOR CA INJ 200MG	Please check with your doctor.
LEUCOVOR CA INJ 350MG	Please check with your doctor.
LEUCOVORIN INJ 500MG	Please check with your doctor.
LEUCOVORIN INJ CALCIUM	Please check with your doctor.
LEVOLEUCOVOR INJ 175/17.5	Please check with your doctor.
LEVOLEUCOVOR SOL 250MG/25	Please check with your doctor.
LEVOLEUCOVOR INJ 50MG	Please check with your doctor.
MESNA INJ 1GM	Please check with your doctor. Alternatives may include: Mesnex tablet 400mg
DEXAMETH PHO INJ 10MG/ML	dexamethasone phosphate injection 10mg/ml
DEXAMETH PHO INJ 20MG/5ML	dexamethasone phosphate injection 4mg/ml
DEXAMETH PHO INJ 4MG/ML	dexamethasone phosphate injection 4mg/ml
MINIVELLE DIS 0.025MG	Divigel (0.25mg/0.25g, 0.5mg/0.5g, 0.75mg/0.75g, 1mg/g), estradiol weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.06mg/24hr, 0.075mg/24hr, 0.1mg/24hr), estradiol twice weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.075mg/24hr, 0.1mg/24hr)
MINIVELLE DIS 0.0375MG	Divigel (0.25mg/0.25g, 0.5mg/0.5g, 0.75mg/0.75g, 1mg/g), estradiol weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.06mg/24hr, 0.075mg/24hr, 0.1mg/24hr), estradiol twice weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.075mg/24hr, 0.1mg/24hr)
MINIVELLE DIS 0.05MG	Divigel (0.25mg/0.25g, 0.5mg/0.5g, 0.75mg/0.75g, 1mg/g), estradiol weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.06mg/24hr, 0.075mg/24hr, 0.1mg/24hr), estradiol twice weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.075mg/24hr, 0.1mg/24hr)
MINIVELLE DIS 0.075MG	Divigel (0.25mg/0.25g, 0.5mg/0.5g, 0.75mg/0.75g, 1mg/g), estradiol weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.06mg/24hr, 0.075mg/24hr, 0.1mg/24hr), estradiol twice weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.075mg/24hr, 0.1mg/24hr)

MINIVELLE DIS 0.1MG	Divigel (0.25mg/0.25g, 0.5mg/0.5g, 0.75mg/0.75g, 1mg/g), estradiol weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.06mg/24hr, 0.075mg/24hr, 0.1mg/24hr), estradiol twice weekly patch (0.025mg/24hr, 0.0375mg/24hr, 0.05mg/24hr, 0.075mg/24hr, 0.1mg/24hr)
ESTROPIPATE TAB 0.75MG	estradiol tablet (0.5mg, 1mg, 2mg), Menest tablet (0.3mg, 0.625mg, 1.25mg), Premarin tablet (0.3mg, 0.45mg, 0.625mg, 0.9mg, 1.25mg)
ESTROPIPATE TAB 1.5MG	estradiol tablet (0.5mg, 1mg, 2mg), Menest tablet (0.3mg, 0.625mg, 1.25mg), Premarin tablet (0.3mg, 0.45mg, 0.625mg, 0.9mg, 1.25mg)
LIOTHYRONINE INJ 10MCG/ML	Please check with your doctor. Alternatives may include: liothyronine tablet (5mcg, 25mcg, 50mcg)
ETIDRON DISD TAB 200MG	alendronate tablet (5mg, 10mg, 35mg, 70mg), risedronate tablet (5mg, 30mg, 35mg, 150mg)
ETIDRON DISD TAB 400MG	alendronate tablet (5mg, 10mg, 35mg, 70mg), risedronate tablet (5mg, 30mg, 35mg, 150mg)
PAMIDRONATE INJ 30/10ML	pamidronate injection (30mg, 90mg)
PAMIDRONATE INJ 6MG/ML	pamidronate injection (30mg, 90mg)
PAMIDRONATE INJ 90/10ML	pamidronate injection (30mg, 90mg)
ZOLEDRONIC INJ 4MG/5ML	pamidronate injection (30mg, 90mg)
ZOMETA INJ 4MG/100	pamidronate injection (30mg, 90mg)
ZOLEDRONIC INJ 5/100ML	pamidronate injection (30mg, 90mg)
DESMOPRESSIN INJ 4MCG/ML	Please check with your doctor. Alternatives may include: desmopressin nasal spray (0.1mg/ml, 1.5mg/ml), tablet (0.1mg, 0.2mg)
CALCITRIOL INJ 1MCG/ML	doxercalciferol injection 4mcg/2ml
PARICALCITOL INJ 2MCG/ML	doxercalciferol injection 4mcg/2ml
PARICALCITOL INJ 5MCG/ML	doxercalciferol injection 4mcg/2ml
SENSIPAR TAB 30MG	cinacalcet tablet 30mg
SENSIPAR TAB 60MG	cinacalcet tablet 60mg
SENSIPAR TAB 90MG	cinacalcet tablet 90mg
DIGOXIN INJ 0.25MG/1	Please check with your doctor. Alternatives may include: digoxin oral solution 0.05mg/ml, tablet (125mcg, 250mcg)
RANEXA TAB 500MG	ranolazine extended-release tablet 500mg
RANEXA TAB 1000MG	ranolazine extended-release tablet 1000mg
PROPRANOLOL INJ 1MG/ML	Please check with your doctor.
METOPROLOL INJ 1MG/ML	metoprolol tartrate injection 1mg/ml
METOPROLOL INJ 5MG/5ML	metoprolol tartrate injection 1mg/ml
LABETALOL INJ 5MG/ML	Please check with your doctor.
DILTIAZEM INJ 25MG/5ML	Please check with your doctor. Alternatives may include: Cartia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr), diltiazem CD capsule [(generic Cardizem CD) 120mg, 180mg, 240mg, 300mg, 360mg], diltiazem extended-release capsule (60mg, 90mg, 120mg, 180mg, 240mg, 300mg, 360mg), diltiazem extended-release capsule [(generic Tiazac) 120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr, 420mg/24h], diltiazem immediate-release tablet (30mg, 60mg, 90mg, 120mg), Dilt-XR capsule (120mg, 180mg, 240mg), Taztia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr)

DILTIAZEM INJ 50/10ML	Please check with your doctor. Alternatives may include: Cartia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr), diltiazem CD capsule [(generic Cardizem CD) 120mg, 180mg, 240mg, 300mg, 360mg], diltiazem extended-release capsule (60mg, 90mg, 120mg, 180mg, 240mg, 300mg, 360mg), diltiazem extended-release capsule [(generic Tiazac) 120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr, 420mg/24h], diltiazem immediate-release tablet (30mg, 60mg, 90mg, 120mg), Dilt-XR capsule (120mg, 180mg, 240mg), Taztia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr)
DILTIAZEM INJ 125/25ML	Please check with your doctor. Alternatives may include: Cartia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr), diltiazem CD capsule [(generic Cardizem CD) 120mg, 180mg, 240mg, 300mg, 360mg], diltiazem extended-release capsule (60mg, 90mg, 120mg, 180mg, 240mg, 300mg, 360mg), diltiazem extended-release capsule [(generic Tiazac) 120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr, 420mg/24h], diltiazem immediate-release tablet (30mg, 60mg, 90mg, 120mg), Dilt-XR capsule (120mg, 180mg, 240mg), Taztia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr)
DILTIAZEM INJ 100MG	Please check with your doctor. Alternatives may include: Cartia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr), diltiazem CD capsule [(generic Cardizem CD) 120mg, 180mg, 240mg, 300mg, 360mg], diltiazem extended-release capsule (60mg, 90mg, 120mg, 180mg, 240mg, 300mg, 360mg), diltiazem extended-release capsule [(generic Tiazac) 120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr, 420mg/24h], diltiazem immediate-release tablet (30mg, 60mg, 90mg, 120mg), Dilt-XR capsule (120mg, 180mg, 240mg), Taztia XT capsule (120mg/24hr, 180mg/24hr, 240mg/24hr, 300mg/24hr, 360mg/24hr)
VERAPAMIL INJ 10MG/4ML	Please check with your doctor. Alternatives may include: verapamil [extended-release capsule (100mg, 120mg, 180mg, 200mg, 240mg, 300mg, 360mg), extended-release tablet (120mg, 180mg, 240mg), immediate-release tablet (40mg, 80mg, 120mg)]
VERAPAMIL INJ 2.5MG/ML	Please check with your doctor. Alternatives may include: verapamil [extended-release capsule (100mg, 120mg, 180mg, 200mg, 240mg, 300mg, 360mg), extended-release tablet (120mg, 180mg, 240mg), immediate-release tablet (40mg, 80mg, 120mg)]
VERAPAMIL INJ 5MG/2ML	Please check with your doctor. Alternatives may include: verapamil [extended-release capsule (100mg, 120mg, 180mg, 200mg, 240mg, 300mg, 360mg), extended-release tablet (120mg, 180mg, 240mg), immediate-release tablet (40mg, 80mg, 120mg)]
PROCAINAMIDE INJ 100MG/ML	Please check with your doctor. Alternatives may include: disopyramide immediate-release capsule (100mg, 150mg), quinidine gluconate extended-release tablet 324mg, quinidine sulfate tablet (200mg, 300mg) This drug may require prior authorization. To download the specific form, please visit your prescription drug plan's website or contact the number on the back of your insurance card for more information.

PROCAINAMIDE INJ 500MG/ML	Please check with your doctor. Alternatives may include: disopyramide immediate-release capsule (100mg, 150mg), quinidine gluconate extended-release tablet 324mg, quinidine sulfate tablet (200mg, 300mg) This drug may require prior authorization. To download the specific form, please visit your prescription drug plan's website or contact the number on the back of your insurance card for more information.
QUINIDINE GL INJ 80MG/ML	Please check with your doctor. Alternatives may include: quinidine gluconate extended-release tablet 324mg
AMIODARONE INJ 150MG/3M	Please check with your doctor. Alternatives may include: amiodarone tablet (100mg, 200mg, 400mg), Pacerone tablet (100mg, 200mg, 400mg)
AMIODARONE INJ 50MG/ML	Please check with your doctor. Alternatives may include: amiodarone tablet (100mg, 200mg, 400mg), Pacerone tablet (100mg, 200mg, 400mg)
AMIODARONE INJ 450MG/9M	Please check with your doctor. Alternatives may include: amiodarone tablet (100mg, 200mg, 400mg), Pacerone tablet (100mg, 200mg, 400mg)
AMIODARONE INJ 900MG/18	Please check with your doctor. Alternatives may include: amiodarone tablet (100mg, 200mg, 400mg), Pacerone tablet (100mg, 200mg, 400mg)
METHYLDOPATE INJ 250/5ML	Please check with your doctor.
HYDRALAZINE INJ 20MG/ML	Please check with your doctor.
MOEXIPR/HCTZ TAB 7.5-12.5	moexipril/hydrochlorothiazide tablet 7.5-12.5mg
MOEXIPR/HCTZ TAB 15-12.5	moexipril/hydrochlorothiazide tablet 15-12.5mg
MOEXIPR/HCTZ TAB 15-25MG	moexipril/hydrochlorothiazide tablet 15-25mg
ACETAZOLAMID INJ 500MG	Please check with your doctor. Alternatives may include: acetazolamide extended-release capsule 500mg, immediate-release tablet (125mg, 250mg)
DYRENIUM CAP 50MG	triamterene capsule 50mg
DYRENIUM CAP 100MG	triamterene capsule 100mg
WELCHOL PAK 3.75GM	colesevelam packet 3.75g
REVATIO SUS 10MG/ML	sildenafil suspension 10mg/ml
ADCIRCA TAB 20MG	tadalafil tablet 20mg (PAH)
LETAIRIS TAB 5MG	ambrisentan tablet 5mg
LETAIRIS TAB 10MG	ambrisentan tablet 10mg
TRACLEER TAB 62.5MG	ambrisentan tablet (5mg, 10mg)
TRACLEER TAB 125MG	ambrisentan tablet (5mg, 10mg)
TERBUTALINE INJ 1MG/ML	Please check with your doctor. Alternatives may include: terbutaline tablet (2.5mg, 5mg)
AMINOPHYLLIN INJ 25MG/ML	Please check with your doctor. Alternatives may include: theophylline extended-release tablet (100mg, 200mg, 300mg, 450mg, 600mg)
QVAR AER 40MCG	Qvar Redihaler inhaler 40mcg
QVAR AER 80MCG	Qvar Redihaler inhaler 80mcg
KRISTALOSE PAK 10GM	lactulose solution 10g/15ml, Kristalose Pak 20g
LACTULOSE PAK 10GM	Kristalose Pak 20g
GLYCOPYRROL INJ 0.2MG/ML	Please check with your doctor. Alternatives may include: glycopyrrolate tablet (1mg, 2mg)
GLYCOPYRROL INJ 0.4/2ML	Please check with your doctor. Alternatives may include: glycopyrrolate tablet (1mg, 2mg)
GLYCOPYRROL INJ 1MG/5ML	Please check with your doctor. Alternatives may include: glycopyrrolate tablet (1mg, 2mg)

GLYCOPYRROL INJ 4MG/20ML	Please check with your doctor. Alternatives may include: glycopyrrolate tablet (1mg, 2mg)
RANITIDINE INJ 50MG/2ML	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
RANITIDINE INJ 150/6ML	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
RANITIDINE INJ 25MG/ML	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
FAMOTIDINE INJ 10MG/ML	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
FAMOTIDINE INJ 20MG/2ML	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
FAMOTIDINE INJ 40MG/4ML	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
FAMOTIDINE INJ 200/20ML	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
FAMOTIDINE INJ 20MG/50M	Please check with your doctor. Alternatives may include: famotidine [suspension 40mg/5ml, tablet (20mg, 40mg)], nizatidine [oral solution 15mg/ml, capsule (150mg, 300mg)], ranitidine [capsule (150mg, 300mg), syrup 15mg/ml, tablet (150mg, 300mg)]
ESOMEPRAZOLE INJ 20MG	pantoprazole injection 40mg
ESOMEPRAZOLE INJ 40MG	pantoprazole injection 40mg
GRANISETRON INJ 0.1MG/ML	ondansetron injection 2mg/ml, palonosetron pre-filled syringe 0.25mg/5ml
GRANISETRON INJ 1MG/ML	ondansetron injection 2mg/ml, palonosetron pre-filled syringe 0.25mg/5ml
GRANISETRON INJ 4MG/4ML	ondansetron injection 2mg/ml, palonosetron pre-filled syringe 0.25mg/5ml
ALOXI INJ 0.25MG/5	palonosetron pre-filled syringe 0.25mg/5ml
PALONOSETRON INJ 0.25/5ML	palonosetron pre-filled syringe 0.25mg/5ml
PALONOSETRON INJ 0.25MG/5	palonosetron pre-filled syringe 0.25mg/5ml
METOCLOPRAM INJ 10MG/2ML	Please check with your doctor. Alternatives may include: metoclopramide oral solution 5mg/5ml, tablet (5mg, 10mg)
METOCLOPRAM INJ 5MG/ML	Please check with your doctor. Alternatives may include: metoclopramide oral solution 5mg/5ml, tablet (5mg, 10mg)

CANASA SUP 1000MG	mesalamine suppository 1000mg
ESTRACE VAG CRE 0.01%	estradiol vaginal cream 0.01%
PROCHLORPER INJ 10MG/2ML	Please check with your doctor. Alternatives may include: prochlorperazine suppository 25mg, tablet (5mg, 10mg)
PROCHLORPER INJ 5MG/ML	Please check with your doctor. Alternatives may include: prochlorperazine suppository 25mg, tablet (5mg, 10mg)
ROZEREM TAB 8MG	ramelteon tablet 8mg
FLUOXETINE CAP 10MG	fluoxetine capsule 10mg (generic Prozac)
FLUOXETINE CAP 20MG	fluoxetine capsule 20mg (generic Prozac)
AMPYRA TAB 10MG	dalfampiridine extended-release tablet 10mg
OLANZA/FLUOX CAP 3-25MG	olanzapine tablet (2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg) used in combination with fluoxetine [capsule (10mg, 20mg, 40mg), tablet (10mg, 20mg, 60mg)]
OLANZA/FLUOX CAP 6-25MG	olanzapine tablet (2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg) used in combination with fluoxetine [capsule (10mg, 20mg, 40mg), tablet (10mg, 20mg, 60mg)]
OLANZA/FLUOX CAP 6-50MG	olanzapine tablet (2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg) used in combination with fluoxetine [capsule (10mg, 20mg, 40mg), tablet (10mg, 20mg, 60mg)]
OLANZA/FLUOX CAP 12-25MG	olanzapine tablet (2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg) used in combination with fluoxetine [capsule (10mg, 20mg, 40mg), tablet (10mg, 20mg, 60mg)]
OLANZA/FLUOX CAP 12-50MG	olanzapine tablet (2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg) used in combination with fluoxetine [capsule (10mg, 20mg, 40mg), tablet (10mg, 20mg, 60mg)]
METHADONE INJ 10MG/ML	Please check with your doctor.
BUPRENORPHIN INJ 0.3MG/ML	Please check with your doctor.
SUBOXONE MIS 2-0.5MG	buprenorphine/naloxone sublingual film 2-0.5mg
SUBOXONE MIS 4-1MG	buprenorphine/naloxone sublingual film 4-1mg
SUBOXONE MIS 8-2MG	buprenorphine/naloxone sublingual film 8-2mg
SUBOXONE MIS 12-3MG	buprenorphine/naloxone sublingual film 12-3mg
BUTORPHANOL INJ 1MG/ML	codeine tablet (30mg, 60mg), codeine/acetaminophen [oral solution 120-12mg/5ml, tablet (300-15mg, 300-30mg, 300-60mg)], hydrocodone/acetaminophen [oral solution 7.5-325mg/15ml, tablet (5-300mg, 5-325mg, 7.5-300mg, 7.5-325mg, 10-300mg, 10-325mg)], hydromorphone [oral solution 1mg/ml, tablet (2mg, 4mg, 8mg)], morphine sulfate immediate-release tablet (15mg, 30mg), oral solution (10mg/5ml, 20mg/5ml, 100mg/5ml), oxycodone immediate-release tablet (5mg, 10mg, 15mg, 20mg, 30mg), oral solution (5mg/5ml, 100mg/5ml), oxycodone/acetaminophen tablet (2.5-325mg, 5-325mg, 7.5-325mg, 10-325mg), tramadol immediate-release tablet 50mg, tramadol/acetaminophen tablet 37.5-325mg

<p>BUTORPHANOL INJ 2MG/ML</p>	<p>codeine tablet (30mg, 60mg), codeine/acetaminophen [oral solution 120-120mg/5ml, tablet (300-15mg, 300-30mg, 300-60mg)], hydrocodone/acetaminophen [oral solution 7.5-325mg/15ml, tablet (5-300mg, 5-325mg, 7.5-300mg, 7.5-325mg, 10-300mg, 10-325mg)], hydromorphone [oral solution 1mg/ml, tablet (2mg, 4mg, 8mg)], morphine sulfate immediate-release tablet (15mg, 30mg), oral solution (10mg/5ml, 20mg/5ml, 100mg/5ml), oxycodone immediate-release tablet (5mg, 10mg, 15mg, 20mg, 30mg), oral solution (5mg/5ml, 100mg/5ml), oxycodone/acetaminophen tablet (2.5-325mg, 5-325mg, 7.5-325mg, 10-325mg), tramadol immediate-release tablet 50mg, tramadol/acetaminophen tablet 37.5-325mg</p>
<p>FENOPROFEN CAP 400MG</p>	<p>diclofenac tablet [immediate-release 50mg, delayed-release (25mg, 50mg, 75mg), extended-release 100mg], etodolac [capsule (200mg, 300mg), extended-release tablet (400mg, 500mg, 600mg), immediate-release tablet (400mg, 500mg)], flurbiprofen tablet (50mg, 100mg), ibuprofen tablet (400mg, 600mg, 800mg), ketoprofen capsule [extended-release 200mg, immediate-release 25mg], meloxicam tablet (7.5mg, 15mg), nabumetone tablet (500mg, 750mg), naproxen tablet [delayed-release (375mg, 500mg), immediate-release (250mg, 275mg, 375mg, 550mg, 500mg)], oxaprozin tablet 600mg, piroxicam capsule (10mg, 20mg), sulindac tablet (150mg, 200mg), tolmetin [capsule 400mg, tablet (200mg, 600mg)]</p>
<p>FENOPROFEN TAB 600MG</p>	<p>diclofenac tablet [immediate-release 50mg, delayed-release (25mg, 50mg, 75mg), extended-release 100mg], etodolac [capsule (200mg, 300mg), extended-release tablet (400mg, 500mg, 600mg), immediate-release tablet (400mg, 500mg)], flurbiprofen tablet (50mg, 100mg), ibuprofen tablet (400mg, 600mg, 800mg), ketoprofen capsule [extended-release 200mg, immediate-release 25mg], meloxicam tablet (7.5mg, 15mg), nabumetone tablet (500mg, 750mg), naproxen tablet [delayed-release (375mg, 500mg), immediate-release (250mg, 275mg, 375mg, 550mg, 500mg)], oxaprozin tablet 600mg, piroxicam capsule (10mg, 20mg), sulindac tablet (150mg, 200mg), tolmetin [capsule 400mg, tablet (200mg, 600mg)]</p>
<p>PROFENO TAB 600MG</p>	<p>diclofenac tablet [immediate-release 50mg, delayed-release (25mg, 50mg, 75mg), extended-release 100mg], etodolac [capsule (200mg, 300mg), extended-release tablet (400mg, 500mg, 600mg), immediate-release tablet (400mg, 500mg)], flurbiprofen tablet (50mg, 100mg), ibuprofen tablet (400mg, 600mg, 800mg), ketoprofen capsule [extended-release 200mg, immediate-release 25mg], meloxicam tablet (7.5mg, 15mg), nabumetone tablet (500mg, 750mg), naproxen tablet [delayed-release (375mg, 500mg), immediate-release (250mg, 275mg, 375mg, 550mg, 500mg)], oxaprozin tablet 600mg, piroxicam capsule (10mg, 20mg), sulindac tablet (150mg, 200mg), tolmetin [capsule 400mg, tablet (200mg, 600mg)]</p>

KETOPROFEN CAP 75MG	diclofenac tablet [immediate-release 50mg, delayed-release (25mg, 50mg, 75mg), extended-release 100mg], etodolac [capsule (200mg, 300mg), extended-release tablet (400mg, 500mg, 600mg), immediate-release tablet (400mg, 500mg)], flurbiprofen tablet (50mg, 100mg), ibuprofen tablet (400mg, 600mg, 800mg), ketoprofen capsule [extended-release 200mg, immediate-release 25mg], meloxicam tablet (7.5mg, 15mg), nabumetone tablet (500mg, 750mg), naproxen tablet [delayed-release (375mg, 500mg), immediate-release (250mg, 275mg, 375mg, 550mg, 500mg)], oxaprozin tablet 600mg, piroxicam capsule (10mg, 20mg), sulindac tablet (150mg, 200mg), tolmetin [capsule 400mg, tablet (200mg, 600mg)]
LIDOCAINE INJ 0.5%	lidocaine injection 1%
ONFI TAB 10MG	clobazam tablet 10mg
ONFI TAB 20MG	clobazam tablet 20mg
ONFI SUS 2.5MG/ML	clobazam suspension 2.5mg/ml
SABRIL TAB 500MG	vigabatrin tablet 500mg
PHENYTOIN INJ 50MG/ML	Dilantin capsule 30mg, fosphenytoin injection (100mg/2ml, 500mg/10ml), phenytoin [chewable tablet 50mg, extended-release capsule (100mg, 200mg, 300mg), suspension 125mg/5ml]
VALPROATE INJ 100MG/ML	Please check with your doctor.
VALPROATE INJ 500/5ML	Please check with your doctor.
LEVETIRACETM INJ 500/5ML	Please check with your doctor.
LEVETIRACETA INJ 5MG/ML	Please check with your doctor.
LEVETRA/NAACL SOL 5MG/ML	Please check with your doctor.
LEVETIRACETA INJ 10MG/ML	Please check with your doctor.
LEVETRA/NAACL INJ 10MG/ML	Please check with your doctor.
LEVETIRACETA INJ 15MG/ML	Please check with your doctor.
LEVETRA/NAACL INJ 15MG/ML	Please check with your doctor.
LYRICA CAP 25MG	pregabalin capsule 25mg
LYRICA CAP 50MG	pregabalin capsule 50mg
LYRICA CAP 75MG	pregabalin capsule 75mg
LYRICA CAP 100MG	pregabalin capsule 100mg
LYRICA CAP 150MG	pregabalin capsule 150mg
LYRICA CAP 200MG	pregabalin capsule 200mg
LYRICA CAP 225MG	pregabalin capsule 225mg
LYRICA CAP 300MG	pregabalin capsule 300mg
LYRICA SOL 20MG/ML	pregabalin solution 20mg/ml

BENZTROPINE INJ 1MG/ML	Please check with your doctor. Alternatives may include: benztropine tablet (0.5mg, 1mg, 2mg), carbidopa/levodopa tablet [extended-release (25-100mg, 50-200mg), immediate-release (10-100mg, 25-100mg, 25-250mg)], carbidopa/levodopa/entacapone tablet (12.5-50-200mg, 18.75-75-200mg, 25-100-200mg, 31.25-125-200mg, 37.5-150-200mg, 50-200-200mg), Emsam patch (6mg/24hr, 9mg/24hr, 12mg/24hr), entacapone tablet 200mg, pramipexole tablet [extended-release (0.375mg, 0.75mg, 1.5mg, 2.25mg, 3mg, 3.75mg, 4.5mg), immediate-release (0.125mg, 0.25mg, 0.5mg, 0.75mg, 1mg, 1.5mg)], ropinirole tablet [extended-release (2mg, 4mg, 6mg, 8mg, 12mg), immediate-release (0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg, 5mg)], selegiline capsule (5mg, 10mg) This drug may require prior authorization. To download the specific form, please visit your prescription drug plan's website or contact the number on the back of your insurance card for more information.
MESTINON SYP 60MG/5ML	pyridostigmine syrup 60mg/5ml
TPN ELECTROL INJ	Please check with your doctor.
LACTATED RIN INJ	Please check with your doctor.
RINGERS INJ	Please check with your doctor.
D5W/NACL INJ 0.3%	D5W/NACL injection (0.2%, 0.225%, 0.33%, 0.45%, 0.9%)
D10W/NACL INJ 0.2%	D10W/NACL injection (0.45%)
D5W/LR INJ	Please check with your doctor.
IONOSOL-MB INJ D5W	Normosol-M injection in D5W
ISOLYTE-P INJ /D5W	Normosol-M injection in D5W
NORMOSOL -R INJ /D5W	Normosol-M injection in D5W
KCL/D5W/NACL INJ 0.15/0.2	KCL/D5W/NACL injection (0.15/0.2%, 0.15/0.33%, 0.15/0.45%, 0.15/0.9%)
KCL/D5W/NACL INJ 0.3/0.9%	KCL/D5W/NACL injection 0.3/0.45%
KCL/D5W/LACT INJ 40MEQ/L	KCL/D5W/lactated ringers injection 20mEq/L
AMINOSYN INJ 8.5%	Please check with your doctor.
AMINOSYN INJ 10%	Please check with your doctor.
AMINOSYN M INJ 3.5%	Please check with your doctor.
CLINIMIX SOL 2.75%	Please check with your doctor.
CLINIMIX E INJ 2.75/D10	Please check with your doctor.
CLINIMIX E INJ 4.25/D25	Please check with your doctor.
NEUPOGEN INJ 300MCG	Nivestym [pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml), vial 300mcg/ml], Udenyca pre-filled syringe 6mg/0.6ml, Zarxio pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml)
NEUPOGEN INJ 480MCG	Nivestym [pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml), vial 300mcg/ml], Udenyca pre-filled syringe 6mg/0.6ml, Zarxio pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml)
HEPARIN/NACL INJ 25000UNT	heparin injection (1000u/ml, 5000u/ml, 10000u/ml, 20000u/ml)
HEP SOD/NACL INJ 25000UNT	heparin injection (1000u/ml, 5000u/ml, 10000u/ml, 20000u/ml)
HEP SOD/D5W INJ 20000UNT	heparin injection (1000u/ml, 5000u/ml, 10000u/ml, 20000u/ml)
HEP SOD/D5W INJ 100/ML	heparin injection (1000u/ml, 5000u/ml, 10000u/ml, 20000u/ml)
HEP SOD/D5W INJ 25000UNT	heparin injection (1000u/ml, 5000u/ml, 10000u/ml, 20000u/ml)
HEP SOD/DEXT INJ 25000UNT	heparin injection (1000u/ml, 5000u/ml, 10000u/ml, 20000u/ml)
BEVYXXA CAP 40MG	Please check with your doctor.
BEVYXXA CAP 80MG	Please check with your doctor.

AMICAR TAB 500MG	aminocaproic acid tablet 500mg
TRANEX ACID INJ 1000MG	Please check with your doctor.
TRANEX ACID INJ 100MG/ML	Please check with your doctor.
TRANEXAMIC INJ 100MG/ML	Please check with your doctor.
FIRAZYR INJ 30MG/3ML	icatibant injection 30 mg/3ml
LOTEMAX SUS 0.5%	dexamethasone ophthalmic solution 0.1%, Durezol ophthalmic emulsion 0.05%, fluorometholone ophthalmic suspension 0.1%, prednisolone ophthalmic suspension 1%
PRED MILD SUS 0.12% OP	dexamethasone ophthalmic solution 0.1%, Durezol ophthalmic emulsion 0.05%, fluorometholone ophthalmic suspension 0.1%, FML Forte ophthalmic suspension 0.25%, Lotemax ophthalmic [gel (0.38%, 0.5%), ointment 0.5%], loteprednol ophthalmic suspension 0.5%, prednisolone ophthalmic suspension 1%
BLEPHAMIDE OIN S.O.P.	sulfacetamide/prednisolone ophthalmic solution 10-0.23%, neomycin/polymyxin/dexamethasone ophthalmic (suspension 0.1%, ointment 0.1%), tobramycin/dexamethasone ophthalmic suspension 0.3-0.1%
FINACEA GEL 15%	azelaic acid gel 15%
ORACEA CAP 40MG	doxycycline capsule delayed-release 40mg
PRUDOXIN CRE 5%	doxepin cream 5%
ZONALON CRE 5%	doxepin cream 5%
CARAC CRE 0.5%	fluorouracil cream 0.5%
HALOG CRE 0.1%	halcinonide cream 0.1%
ELIDEL CRE 1%	pimecrolimus cream 1%
EURAX LOT 10%	Crotan lotion 10%
FOMEPIZOLE INJ 1.5GM	Please check with your doctor.
FOMEPIZOLE INJ 1GM/ML	Please check with your doctor.
EXJADE TAB 125MG	deferasirox tablet for oral suspension 125mg
EXJADE TAB 250MG	deferasirox tablet for oral suspension 250mg
EXJADE TAB 500MG	deferasirox tablet for oral suspension 500mg
SYPRINE CAP 250MG	trientine capsule 250mg
RAPAMUNE SOL 1MG/ML	sirolimus oral solution 1mg/ml
KIONEX POW	sodium polystyrene sulfonate [oral suspension 15g/60ml (SPS, Kionex), powder for oral suspension]
LACTATED RIN SOL IRRIGAT	Please check with your doctor.
RINGERS IRR SOL	Please check with your doctor.
TIS-U-SOL SOL	Please check with your doctor.
MODERIBA TAB 600/DAY	ribavirin (capsule 200mg, tablet 200mg), Ribasphere [capsule 200mg, Ribapak tablet (200mg/400mg therapy pack, 400mg/600mg therapy pack, 400mg, 600mg), tablet (200mg, 400mg, 600mg)]
MODERIBA TAB 1000/DAY	ribavirin (capsule 200mg, tablet 200mg), Ribasphere [capsule 200mg, Ribapak tablet (200mg/400mg therapy pack, 400mg/600mg therapy pack, 400mg, 600mg), tablet (200mg, 400mg, 600mg)]
PRALUENT INJ 75MG/ML	Repatha (pre-filled syringe 140mg/ml, Pushtronex system 420mg/3.5ml, Sureclick 140mg/ml)
PRALUENT INJ 150MG/ML	Repatha (pre-filled syringe 140mg/ml, Pushtronex system 420mg/3.5ml, Sureclick 140mg/ml)

NEUPOGEN INJ 300/0.5	Nivestym [pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml), vial 300mcg/ml], Udenyca pre-filled syringe 6mg/0.6ml, Zarxio pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml)
NEUPOGEN INJ 480/0.8	Nivestym [pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml), vial 300mcg/ml], Udenyca pre-filled syringe 6mg/0.6ml, Zarxio pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml)
NEULASTA INJ 6MG/0.6M	Nivestym [pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml), vial 300mcg/ml], Udenyca pre-filled syringe 6mg/0.6ml, Zarxio pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml)
NEULASTA KIT 6MG/0.6M	Nivestym [pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml), vial 300mcg/ml], Udenyca pre-filled syringe 6mg/0.6ml, Zarxio pre-filled syringe (300mcg/0.5ml, 480mcg/0.8ml)

New Prior Authorization (PA) Requirement

Drug	Alternative
OSPHENA TAB 60MG	Please check with your doctor.
ELMIRON CAP 100MG	Please check with your doctor.
LEUKINE INJ 250MCG	Please check with your doctor.
ADAPALENE CRE 0.1%	Please check with your doctor.
ADAPALENE GEL 0.1%	Please check with your doctor.
ADAPALENE GEL 0.3%	Please check with your doctor.
ADAPALENE GEL PMP 0.3%	Please check with your doctor.
AVITA CRE 0.025%	Please check with your doctor.
TRETINOIN CRE 0.025%	Please check with your doctor.
TRETINOIN CRE 0.05%	Please check with your doctor.
TRETINOIN CRE 0.1%	Please check with your doctor.
TRETINOIN GEL 0.01%	Please check with your doctor.
AVITA GEL 0.025%	Please check with your doctor.
TRETINOIN GEL 0.025%	Please check with your doctor.
TRETINOIN GEL 0.05%	Please check with your doctor.
TRETINOIN GEL 0.04%	Please check with your doctor.
TRETINOIN GEL 0.04%PMP	Please check with your doctor.
TRETINOIN GEL 0.1%	Please check with your doctor.
TRETINOIN GEL 0.1%PUMP	Please check with your doctor.
TAZORAC CRE 0.05%	Please check with your doctor.
TAZAROTENE CRE 0.1%	Please check with your doctor.
TAZORAC GEL 0.05%	Please check with your doctor.
TAZORAC GEL 0.1%	Please check with your doctor.
ZARXIO INJ 300/0.5	Please check with your doctor.
ZARXIO INJ 480/0.8	Please check with your doctor.
TDVAX INJ 2-2 LF	Please check with your doctor.
TENIVAC INJ 5-2LF	Please check with your doctor.
MORPHINE SUL INJ 4MG/ML	Please check with your doctor.
MORPHINE SUL INJ 5MG/ML	Please check with your doctor.

MORPHINE SUL INJ 8MG/ML	Please check with your doctor.
MORPHINE SUL INJ 10MG/ML	Please check with your doctor.
MORPHINE SUL INJ 2MG/ML	Please check with your doctor.

New Quantity Limit (QL)

Drug
TRUVADA TAB 200-300
PREVMIS TAB 240MG
PREVMIS TAB 480MG
TECENTRIQ INJ 840/14
BUDESONIDE CAP 3MG
BUDESONIDE CAP 3MG DR
TESTOSTERONE GEL 1%(25MG)
GLIMEPIRIDE TAB 1MG
GLIMEPIRIDE TAB 2MG
GLIMEPIRIDE TAB 4MG
GLIPIZIDE TAB 5MG
GLIPIZIDE TAB 10MG
GLIPIZIDE ER TAB 2.5MG
GLIPIZIDE XL TAB 2.5MG
GLIPIZIDE ER TAB 5MG
GLIPIZIDE XL TAB 5MG
GLIPIZIDE ER TAB 10MG
GLIPIZIDE XL TAB 10MG
TOLAZAMIDE TAB 250MG
TOLAZAMIDE TAB 500MG
TOLBUTAMIDE TAB 500MG
METFORMIN TAB 500MG
METFORMIN TAB 850MG
METFORMIN TAB 1000MG
METFORMIN TAB 750MG ER
METFORMIN TAB 500MG ER
NATEGLINIDE TAB 60MG
NATEGLINIDE TAB 120MG
REPAGLINIDE TAB 0.5MG
REPAGLINIDE TAB 1MG
REPAGLINIDE TAB 2MG
GLUCAGON KIT 1MG
GLUCAGEN INJ HYPOKIT
ACARBOSE TAB 25MG
ACARBOSE TAB 50MG
ACARBOSE TAB 100MG
MIGLITOL TAB 25MG
MIGLITOL TAB 50MG
MIGLITOL TAB 100MG
CYCLOSET TAB 0.8MG
PIOGLITAZONE TAB 15MG
PIOGLITAZONE TAB 30MG

PIOGLITAZONE TAB 45MG
REPAGLINIDE TAB 1-500MG
REPAGLINIDE TAB 2-500MG
GLIP/METFORM TAB 2.5-250M
GLIP/METFORM TAB 2.5-500M
GLIP/METFORM TAB 5-500MG
IBANDRONATE TAB 150MG
RISEDRONATE TAB 150MG
GALAFOLD CAP 123MG
EPROSART MES TAB 600MG
IRBESARTAN TAB 75MG
IRBESARTAN TAB 150MG
IRBESARTAN TAB 300MG
OLMESA MEDOX TAB 5MG
OLMESA MEDOX TAB 20MG
OLMESA MEDOX TAB 40MG
DOXAZOSIN TAB 1MG
DOXAZOSIN TAB 2MG
DOXAZOSIN TAB 4MG
DOXAZOSIN TAB 8MG
TERAZOSIN CAP 1MG
TERAZOSIN CAP 2MG
TERAZOSIN CAP 5MG
TERAZOSIN CAP 10MG
CANDESA/HCTZ TAB 16-12.5
IRBESAR/HCTZ TAB 150-12.5
IRBESAR/HCTZ TAB 300-12.5
OLM MED/HCTZ TAB 20-12.5
OLM MED/HCTZ TAB 40-12.5
OLM MED/HCTZ TAB 40-25MG
VALSART/HCTZ TAB 80-12.5
VALSART/HCTZ TAB 160-12.5
VALSART/HCTZ TAB 160-25MG
COLESEVELAM TAB 625MG
COLESEVELAM PAK 3.75
COLESEVELAM PAK 3.75GM
FENOFIBRIC TAB 105MG
GEMFIBROZIL TAB 600MG
FLUVASTATIN CAP 20MG
FLUVASTATIN CAP 40MG
NIACIN TAB 500MG ER
NIACIN ER TAB 500MG
NIACIN ER TAB 500MG ER
NIACIN ER TAB 750MG
NIACIN ER TAB 1000MG
EZETIM/SIMVA TAB 10-10MG
EZETIM/SIMVA TAB 10-20MG
EZETIM/SIMVA TAB 10-40MG
EZETIM/SIMVA TAB 10-80MG
UPTRAVI TAB 200MCG
SILDENAFIL SUS 10MG/ML
SILDENAFIL INJ

VENTAVIS	SOL 10MCG/ML
VENTAVIS	SOL 20MCG/ML
TYVASO	SOL 0.6MG/ML
TYVASO REFIL	SOL 0.6MG/ML
TYVASO START	SOL 0.6MG/ML
FLUTICASONE	SPR 50MCG
AZELASTINE	SPR 0.1%
SYMBICORT	AER 80-4.5
SYMBICORT	AER 160-4.5
ADVAIR HFA	AER 45/21
ADVAIR HFA	AER 115/21
ADVAIR HFA	AER 230/21
ADVAIR DISKU	AER 100/50
ADVAIR DISKU	AER 250/50
ADVAIR DISKU	AER 500/50
ASMANEX 30	AER 110MCG
ASMANEX 7	AER 110MCG
ASMANEX 120	AER 220MCG
ASMANEX 14	AER 220MCG
ASMANEX 30	AER 220MCG
ASMANEX 60	AER 220MCG
ORKAMBI	TAB 100-125
ORKAMBI	TAB 200-125
ORKAMBI	GRA 100-125
ORKAMBI	GRA 150-188
ESBRIET	CAP 267MG
ESBRIET	TAB 267MG
ESBRIET	TAB 801MG
OFEV	CAP 100MG
OFEV	CAP 150MG
OMEPRAZOLE	CAP 10MG
OMEPRAZOLE	CAP 10MG DR
OMEPRAZOLE	CAP 20MG
OMEPRAZOLE	CAP 20MG DR
OMEPRAZOLE	CAP 40MG
PANTOPRAZOLE	TAB 20MG
PANTOPRAZOLE	TAB 20MG DR
MESALAMINE	CAP 400MG DR
LANTHANUM	CHW 500MG
LANTHANUM	CHW 750MG
LANTHANUM	CHW 1000MG
FOSRENOL	POW 750MG
FOSRENOL	POW 1000MG
SEVELAMER	TAB 800MG
SEVELAMER	POW 0.8GM
SEVELAMER	POW 2.4GM
OXYBUTYNIN	TAB 5MG
OXYBUTYNIN	SYP 5MG/5ML
TROSPIUM CL	TAB 20MG
ALFUZOSIN	TAB 10MG ER
DUTAST/TAMSU	CAP 0.5-0.4
MIRTAZAPINE	TAB 7.5MG

MIRTAZAPINE TAB 15MG
MIRTAZAPINE TAB 30MG
MIRTAZAPINE TAB 45MG
MIRTAZAPINE TAB 15MG ODT
MIRTAZAPINE TAB 30MG ODT
MIRTAZAPINE TAB 45MG ODT
CITALOPRAM TAB 10MG
CITALOPRAM TAB 20MG
CITALOPRAM TAB 40MG
CITALOPRAM SOL 10MG/5ML
ESCITALOPRAM TAB 5MG
ESCITALOPRAM TAB 10MG
ESCITALOPRAM TAB 20MG
ESCITALOP OX SOL 10/10ML
ESCITALOPRAM SOL 5MG/5ML
FLUOXETINE CAP 10MG
FLUOXETINE CAP 20MG
FLUOXETINE CAP 40MG
FLUOXETINE TAB 10MG
FLUOXETINE TAB 20MG
FLUOXETINE TAB 60MG
FLUOXETINE SOL 20MG/5ML
FLUOXETINE CAP 90MG DR
FLUVOXAMINE TAB 25MG
FLUVOXAMINE TAB 50MG
FLUVOXAMINE TAB 100MG
SERTRALINE TAB 25MG
SERTRALINE TAB 50MG
SERTRALINE TAB 100MG
SERTRALINE CON 20MG/ML
DESVENLAFAX TAB 25MG ER
DESVENLAFAX TAB 50MG ER
DESVENLAFAX TAB 100MG ER
VENLAFAXINE TAB 25MG
VENLAFAXINE TAB 37.5MG
VENLAFAXINE TAB 50MG
VENLAFAXINE TAB 75MG
VENLAFAXINE TAB 100MG
VENLAFAXINE CAP 37.5 ER
VENLAFAXINE CAP 75MG ER
VENLAFAXINE CAP 150MG ER
BUPROPION TAB 75MG
BUPROPION TAB 100MG
BUPROPION TAB 100MG SR
BUPROPION TAB 150MG SR
BUPROPION TAB 200MG SR
ARIPIRAZOLE TAB 2MG
ARIPIRAZOLE TAB 5MG
ARIPIRAZOLE SOL 1MG/ML
ZALEPLON CAP 5MG
ZALEPLON CAP 10MG
ZOLPIDEM TAB 5MG

ZOLPIDEM TAB 10MG
DEXMETHYLPH TAB 2.5MG
DEXMETHYLPH TAB 5MG
DEXMETHYLPH TAB 10MG
METHYLPHENID TAB 27MG ER
METHYLPHENID TAB 36MG ER
METHYLPHENID TAB 54MG ER
METHYLPHENID SOL 5MG/5ML
AUSTEDO TAB 6MG
AUSTEDO TAB 9MG
AUSTEDO TAB 12MG
TETRABENAZIN TAB 12.5MG
TETRABENAZIN TAB 25MG
INGREZZA CAP 40MG
INGREZZA CAP 80MG
LEVORPHANOL TAB 2MG
METHADONE CON 10MG/ML
METHADONE SOL 5MG/5ML
MORPHINE SUL TAB 30MG
MORPHINE SUL SOL 100/5ML
MORPHINE SUL SOL 20MG/ML
BUPRENORPHIN SUB 2MG
BUPRENORPHIN SUB 8MG
BUPREN/NALOX MIS 2-0.5MG
BUPREN/NALOX MIS 4-1MG
BUPREN/NALOX MIS 8-2MG
BUPREN/NALOX MIS 12-3MG
ENDOCET TAB 7.5-325
OXYCOD/APAP TAB 7.5-325
ENDOCET TAB 10-325MG
OXYCOD/APAP TAB 10-325MG
APAP/CODEINE TAB 300-15MG
APAP/CODEINE TAB 300-30MG
APAP/CODEINE TAB 300-60MG
APAP/CODEINE SOL 120-12/5
ASCOMP/COD CAP 30MG
BUT/ASA/CAF/ CAP COD 30MG
BUT/ASA/CAF/ CAP CODEINE
HYDROCO/APAP TAB 10-325MG
LORCET HD TAB 10-325MG
HYDROCO/APAP TAB 5-300MG
VICODIN TAB 5-300MG
HYDROCO/APAP TAB 7.5-300
VICODIN ES TAB 7.5-300
HYDROCO/APAP TAB 7.5-325
LORCET PLUS TAB 7.5-325
HYDROCO/APAP TAB 10-300MG
VICODIN HP TAB 10-300MG
HYDROCO/APAP SOL 7.5-325
TRAMADL/APAP TAB 37.5-325
DICLOFEN POT TAB 50MG
DICLOFENAC TAB 25MG DR

DICLOFENAC TAB 50MG DR
DICLOFENAC TAB 75MG DR
DICLOFENAC TAB 100MG ER
ETODOLAC CAP 200MG
ETODOLAC CAP 300MG
ETODOLAC TAB 400MG
ETODOLAC TAB 500MG
ETODOLAC ER TAB 400MG
ETODOLAC ER TAB 500MG
ETODOLAC ER TAB 600MG
FLURBIPROFEN TAB 50MG
FLURBIPROFEN TAB 100MG
IBU TAB 400MG
IBUPROFEN TAB 400MG
IBU TAB 600MG
IBUPROFEN TAB 600MG
IBU TAB 800MG
IBUPROFEN TAB 800MG
INDOMETHACIN CAP 25MG
INDOMETHACIN CAP 50MG
INDOMETHACIN CAP 75MG ER
KETOPROFEN CAP 25MG
KETOPROFEN CAP 200MG ER
MECLOFEN SOD CAP 50MG
MECLOFEN SOD CAP 100MG
MEFENAM ACID CAP 250MG
MELOXICAM TAB 7.5MG
MELOXICAM TAB 15MG
NABUMETONE TAB 500MG
NABUMETONE TAB 750MG
NAPROXEN TAB 250MG
NAPROXEN TAB 375MG
NAPROXEN TAB 500MG
EC-NAPROXEN TAB 375MG
NAPROXEN DR TAB 375MG
EC-NAPROXEN TAB 500MG
NAPROXEN DR TAB 500MG
NAPROXEN SUS 125/5ML
NAPROXEN SOD TAB 275MG
NAPROXEN SOD TAB 550MG
OXAPROZIN TAB 600MG
PIROXICAM CAP 10MG
PIROXICAM CAP 20MG
SULINDAC TAB 150MG
SULINDAC TAB 200MG
TOLMETIN SOD CAP 400MG
TOLMETIN SOD TAB 200MG
TOLMETIN SOD TAB 600MG
CELECOXIB CAP 50MG
CELECOXIB CAP 400MG
DICLO/MISOPR TAB 50-0.2MG
DICLO/MISOPR TAB 75-0.2MG

DIHYDROERGOT INJ 1MG/ML
DIASTAT PED GEL 2.5M GEL
DIAZEPAM GEL 2.5MG
DIASTAT ACDL GEL 5-10MG
DIAZEPAM GEL 10MG
DIASTAT ACDL GEL 12.5-20
DIAZEPAM GEL 20MG
PREGABALIN CAP 225MG
CERDELGA CAP 84MG
PRADAXA CAP 75MG
PRADAXA CAP 110MG
PRADAXA CAP 150MG
ELIQUIS TAB 2.5MG
ELIQUIS TAB 5MG
ELIQUIS ST P TAB 5MG
XARELTO TAB 2.5MG
XARELTO TAB 10MG
XARELTO TAB 15MG
XARELTO TAB 20MG
BERINERT INJ 500UNIT
RUCONEST INJ 2100UNIT
KALBITOR INJ 10MG/ML
ALCLOMETASON CRE 0.05%
ALCLOMETASON OIN 0.05%
AMCINONIDE CRE 0.1%
AMCINONIDE LOT 0.1%
AMCINONIDE OIN 0.1%
BETAMETH DIP CRE 0.05%
BETAMETH DIP LOT 0.05%
BETAMETH DIP OIN 0.05%
AUG BETAMET CRE 0.05%
AUG BETAMET GEL 0.05%
AUG BETAMET LOT 0.05%
AUG BETAMET OIN 0.05%
BETAMETH VAL CRE 0.1%
BETAMETH VAL AER 0.12%
BETAMETH VAL LOT 0.1%
BETAMETH VAL OIN 0.1%
CLOBETASOL SPR 0.05%
CLOBETASOL SOL 0.05%
CORMAX SCALP SOL 0.05%
CLOBETASOL CRE 0.05%
CLOBETASOL AER 0.05%
CLOBETASOL GEL 0.05%
CLOBETASOL LOT 0.05%
CLOBETASOL OIN 0.05%
CLOBETASOL SHA 0.05%
CLODAN SHA 0.05%
CLOBETASOL E CRE 0.05%
DESONIDE CRE 0.05%
DESONATE GEL 0.05%
DESONIDE LOT 0.05%

DESONIDE OIN 0.05%
DESOXIMETAS CRE 0.05%
DESOXIMETAS CRE 0.25%
DESOXIMETAS GEL 0.05%
DESOXIMETAS OIN 0.25%
DIFLORASONE CRE 0.05%
DIFLORASONE OIN 0.05%
FLUOCIN ACET OIL 0.01%BDY
FLUOCIN ACET OIL BODY
FLUOCIN ACET OIL 0.01% SC
FLUOCIN ACET OIL SCALP
FLUOCIN ACET SOL 0.01%
FLUOCIN ACET CRE 0.01%
FLUOCIN ACET CRE 0.025%
FLUOCIN ACET OIN 0.025%
CAPEX SHA 0.01%
FLUOCINONIDE SOL 0.05%
FLUOCINONIDE CRE 0.05%
FLUOCINONIDE CRE 0.1%
FLUOCINONIDE GEL 0.05%
FLUOCINONIDE OIN 0.05%
FLUOCINONIDE CRE E 0.05%
CORDRAN 80X3 TAP 4MCG/CM
FLUTICASONE CRE 0.05%
BESER LOT 0.05%
FLUTICASONE LOT 0.05%
FLUTICASONE OIN 0.005%
HALCINONIDE CRE 0.1%
HALOG OIN 0.1%
HALOBETASOL CRE 0.05%
HALOBETASOL OIN 0.05%
ALA-CORT CRE 2.5%
HYDROCORT CRE 2.5%
HYDROCORT LOT 2.5%
HYDROCORT OIN 2.5%
HC VALERATE CRE 0.2%
HC VALERATE OIN 0.2%
HC BUTYRATE SOL 0.1%
HC BUTYRATE CRE 0.1%
HC BUTYRATE OIN 0.1%
MOMETASONE CRE 0.1%
MOMETASONE OIN 0.1%
PREDNICARBAT CRE 0.1%
PREDNICARBAT OIN 0.1%
TRIAMCINOLON AER SPRAY
TRIAMCINOLON CRE 0.025%
TRIAMCINOLON CRE 0.1%
TRIDERM CRE 0.1%
TRIAMCINOLON CRE 0.5%
TRIDERM CRE 0.5%
TRIAMCINOLON LOT 0.025%
TRIAMCINOLON LOT 0.1%

TRIAMCINOLON OIN 0.025%
TRIAMCINOLON OIN 0.1%
TRIAMCINOLON OIN 0.5%
SANTYL OIN 250/GM
KISQALI TAB 200DOSE
KISQALI TAB 400DOSE
KISQALI 200 PAK FEMARA
KISQALI 400 PAK FEMARA
REPATHA SURE INJ 140MG/ML
REPATHA INJ 140MG/ML
INGREZZA CAP 40-80MG
REBIF REBIDO INJ TITRATN
REBIF TITRTN INJ PACK
XARELTO STAR TAB 15/20MG
REPATHA PUSH INJ 420/3.5

Moved to a Higher Tier (Increased Member Copay)

Drug
PENICILL GK/ INJ DEX 1MU
PENICILL GK/ INJ DEX 2MU
PEN G SOD INJ 5000000
PEN G PROC INJ 600000
PENICILLN VK SOL 125/5ML
PENICILLN VK SOL 250/5ML
AMPICILLIN INJ 2GM
NAFCILLIN INJ 10GM
AMOX/K CLAV CHW 400MG
CEFADROXIL CAP 500MG
CEFAZOL/DEX SOL 1GM
CEFOXITIN INJ 1GM
CEFOXITIN INJ 2GM
CEFOXITIN INJ 10GM
CEFTRIAZONE/ INJ DEX 1GM
CEFTRIAZONE/ INJ DEX 2GM
CEFTRIAZ/DEX INJ 1GM
CEFTRIAZ/DEX INJ 2GM
CEFEPIME/DEX INJ 1GM
CEFEPIME/DEX INJ 2GM
CIPROFLOXACN SUS 500MG/5
STREPTOMYCIN INJ 1GM
ISONIAZID SYP 50MG/5ML
PYRAZINAMIDE TAB 500MG
FLUCONAZOLE/ INJ NACL 200
FLUCONAZOLE/ INJ NACL 400
FLUCONAZOLE/ INJ DEX 200
FLUCONAZ/D5W INJ 400/200
ISENTRESS TAB 400MG
ISENTRESS HD TAB 600MG

OSELTAMIVIR SUS 6MG/ML
CHLOROQUINE TAB 250MG
ALBENDAZOLE TAB 200MG
BENZNIDAZOLE TAB 12.5MG
BENZNIDAZOLE TAB 100MG
COLISTIMETH INJ 150MG
LINEZOLID INJ 2MG/ML
ALINIA TAB 500MG
SMZ-TMP SUS 200-40/5
SULFATRIM PD SUS 200-40/5
LEUKERAN TAB 2MG
PREDNISOLONE SOL 15MG/5ML
PREDNISON TAB 1MG
PREDNISON TAB 50MG
PREDNISON CON 5MG/ML
PREDNISON SOL 5MG/5ML
ESTRADIOL TAB 2MG
REPAGLINIDE TAB 1-500MG
REPAGLINIDE TAB 2-500MG
STIMATE SOL 1.5MG/ML
CALCITRIOL SOL 1MCG/ML
SORINE TAB 80MG
SOTALOL HCL TAB 80MG
SORINE TAB 120MG
SOTALOL HCL TAB 120MG
SORINE TAB 160MG
SOTALOL HCL TAB 160MG
SORINE TAB 240MG
SOTALOL HCL TAB 240MG
QUINIDINE SU TAB 200MG
QUINIDINE SU TAB 300MG
MEXILETINE CAP 150MG
MEXILETINE CAP 200MG
MEXILETINE CAP 250MG
FUROSEMIDE INJ 100/10ML
FUROSEMIDE INJ 10MG/ML
FUROSEMIDE INJ 20MG/2ML
FUROSEMIDE INJ 40MG/4ML
SPIRONOLACT TAB 100MG
COLESTIPOL TAB 1GM
FENOFIBRATE TAB 40MG
DIPHENHYDRAM INJ 50MG/ML
CYPROHEPTAD SYP 2MG/5ML
CYPROHEPTAD SYP 4MG/10ML
DESLORATADIN TAB 5MG
METAPROTEREN TAB 10MG
METAPROTEREN TAB 20MG
METAPROTEREN SYP 10MG/5ML
DIPHEN/ATROP LIQ 2.5/5
DICYCLOMINE CAP 10MG
DICYCLOMINE TAB 20MG
DICYCLOMINE SOL 10MG/5ML

CIMETIDINE SOL 300/5ML
METOCLOPRAM SOL 10/10ML
METOCLOPRAM SOL 5MG/5ML
RELISTOR TAB 150MG
RELISTOR INJ 12/0.6ML
ELMIRON CAP 100MG
NEO/POLY GU SOL 40/ML IR
TRAZODONE TAB 300MG
ESCITALOP OX SOL 10/10ML
ESCITALOPRAM SOL 5MG/5ML
DULOXETINE CAP 40MG
NORTRIPTYLIN CAP 10MG
NORTRIPTYLIN CAP 25MG
NORTRIPTYLIN CAP 50MG
NORTRIPTYLIN CAP 75MG
NORTRIPTYLIN SOL 10MG/5ML
RISPERIDONE TAB 0.5MG OD
RISPERDAL INJ 25MG
RISPERDAL INJ 37.5MG
RISPERDAL INJ 50MG
ZYPREXA RELP INJ 210MG
FLUPHENAZINE TAB 5MG
FLUPHENAZINE TAB 10MG
MEMANT TITRA PAK 5-10MG
NUEDEXTA CAP 20-10MG
OXYCODONE CON 10/0.5ML
OXYCODONE CON 100/5ML
OXYCODONE CON 20MG/ML
NAPROXEN SUS 125/5ML
DIHYDROERGOT INJ 1MG/ML
COLCHICINE TAB 0.6MG
FYCOMPA TAB 4MG
FYCOMPA TAB 6MG
FYCOMPA TAB 8MG
FYCOMPA TAB 10MG
FYCOMPA TAB 12MG
FYCOMPA SUS 0.5MG/ML
VIMPAT TAB 100MG
VIMPAT TAB 150MG
VIMPAT TAB 200MG
GUANIDINE TAB 125MG
SOD LACTATE INJ 5MEQ/ML
POT CHLORIDE SOL 10%
NORMOSOL -M INJ /D5W
KCL/D5W/LACT INJ 20MEQ/L
PREMASOL SOL 6%
HEPATAMINE SOL 8%
EPOGEN INJ 2000/ML
PROCRIT INJ 2000/ML
EPOGEN INJ 3000/ML
PROCRIT INJ 3000/ML
EPOGEN INJ 4000/ML

PROCRIT	INJ 4000/ML
EPOGEN	INJ 10000/ML
TRIFLURIDINE SOL 1% OP	
PREDNISOLONE SUS 1% OP	
TOBRADEX	OIN 0.3-0.1%
FLURBIPROFEN SOL 0.03% OP	
TRETINOIN	CRE 0.05%
TRETINOIN	CRE 0.1%
DOXYCYCLINE	CAP 40MG
FLUTICASONE	CRE 0.05%
FLUTICASONE	OIN 0.005%
TRIAMCINOLON	CRE 0.5%
TRIDERM	CRE 0.5%
TRIAMCINOLON	OIN 0.5%
MYCOPHENOLAT	SUS 200MG/ML
SIROLIMUS	TAB 2MG
SYMLINPEN 60	INJ 1000MCG
ATROPINE SUL	INJ 0.05MG/1



Regence BlueCross BlueShield of Utah
is an Independent Licensee of the Blue Cross and Blue Shield Association

REG-384841-19/11-UT
© 2019 Regence BlueCross BlueShield of Utah

2890 E Cottonwood Parkway | Salt Lake City, UT 84121

Regence complies with applicable Federal civil rights laws and does not discriminate on the basis of race, color, national origin, age, disability, or sex.

ATENCIÓN: si habla español, tiene a su disposición servicios gratuitos de asistencia lingüística. Llame al 1-800-541-8981 (TTY: 711).

注意：如果您使用繁體中文，您可以免費獲得語言援助服務。請致電 1-800-541-8981 (TTY: 711)。